



SGS & COMPANY

Address: A2/57, Shreeji Villa Duplex-1, Near Vaikunth-2, New Vip Road, Sayajipura,
Baroda-390018, Gujarat, India, Ph. 9727710583, Email: sales@sgscompany.in

CERTIFICATE OF ANALYSIS

LITHIUM CARBONATE

CAS No. : 554-13-2
MOLECULAR WEIGHT : 73.89
CHEMICAL FORMULA : Li_2CO_3

Test	Specification/Min	Result
Lithium Carbonate (Li_2CO_3)	99.1% Min	99.3
Description/Appearance	white powder; Odorless	white powder; Odorless
Water Loss at 500°C	0.6 Max	0.4
Na ₂ O, Wt %	0.01	0.005
CaO, Wt %	0.02	0.002
SO ₄ , Wt%	0.1	0.002
Fe ₂ O ₃ , Wt%	0.003	0.0002
C1, Wt%	0.01	0.0001
Insoluble, Wt%	0.02	0.001

Packing: 25 kg Bag Packing

www.sgscompany.in